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NORMAL STRESS, T/SQ FT
. d=/07
~ L SPECIMEN NO. o1 A2 °3 4
- WATER CONTENT, % 517 | 525 | 518 |ss.00
- ?__3 DRY DENSITY, PCF 705 | 704 | 703 |5p. 20
e - \ Z | SATURATION, % 100+ | 100+ | 100+ | /70
g u VOID RATIO 1.392 | 1.405 |1.397
~ &f\ WATER CONTENT, %
a N\ é DRY DENSITY, PCF
>
£ m oy | SATURATION, %
o
5 g VOID RATIO
% @ { BACK PRESSURE, TSF
S CHAMBER PRESSURE, TSF 50 1.50 | 3.00
- MAX. DEV. STRESS, TSF 126 | 119 | 125 |/~ ~
N TIME TO FALURE, MIN. 1" 12 17
SEENSEENEENENEEEEN) STRAIN RATE INCR.
0 5 10 15 20 TE INCR-, %

AXIAL STRAIN, % INTAL DIAMETER, IN. 136 | 1.36 | 1.36
CONTROLLED—STRAIN TEST INMAL HEIGHT, IN. 300 | 300 | 300
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY
L 85 FL 24 Pl 61 1@:3 2.70 (ESTIMATED) UNDISTURBED  SPECIMEN [ Q TEST

REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO. 1 BYsu SAMPLE NO. 29B
DEPTH/ELEV  112/-80.6 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 05 JWL 94

TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 4.0 6.0 8.0 10.0 12.0
- NORMAL STRESS, T/SQ FT
15 X = /08
B SPECIMEN NO. ol a2 3 4
- WATER CONTENT, % 449 | 435 | 452 [y o3
- 2| DRY DENSITY, PCF 748 | 746 | 750 |-4 5
B =
£ u Z | SATURATION, % 968 | 933 | 979 |o; .0
g 1.0 E VOID RATIO 1252 |1.258 | 1.248
= - | o | WATER CONTENT, %
a " § DRY DENSHTY, PCF
£ N g U | SATURATION, %
- (e
x | O | VOID RATIO
2 5 5\9‘ﬂ5: o3
é @ | BACK PRESSURE, TSF
& CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF 60 63 65 .3
TIME TO FALURE, MIN. 3 28 14
1 t1 1 J 1]t it | N | INR.,
o 5 - - 2o | STRAN RATE INCR., % 9
AXIAL STRAN, % INITIAL DIAMETER, IN. 136 | 1.36 | 1.36
CONTROLLED—STRAN TEST INMAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY
L 84 PL 23 [ Pl 61 [ GS 2.70 (ESTIMATED) IUNDISTURBED SPECIMEN [ Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO. 2 BYSU SAMPLE NO. 2D
DEPTH/ELEV  6.2/+10.5 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 06 JUL 94
TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 40 8.0 8.0 10.0 120
NORMAL STRESS, 7/SQ FT
. X=107
) = SPECIMEN NO. ol A2 o J 4
- WATER CONTENT, % 50.4 52.4 506 {5/./3
- < | DRY DENSITY, PCF 714 | 809 | 708 [+4 -o
B E -
£ N Z | SATURATION, % 100+ 100+ 99.0 |5
8 4 VOID RATIO 1.361 1.412 1.380
-~ - 7 WATER CONTENT, %
a - § DRY DENSITY, PCF
75}
SATURATION, X
& *oe—e—e\e\o L
g S [ voID RATIO
] Qj
% & | BACK PRESSURE, TSF
o CHAMBER PRESSURE, TSF .50 1.50 3.00
f: MAX. DEV. STRESS, TSF 27 37 54 I
[ TIME TO FALURE, MIN. 8 34 16
SRR NSNS NEE NN STRAIN RATE INCR., %
0 5 10 15 20 TRA e 9
AXIAL STRAIN, % INMMAL DIAMETER, IN. 1.36 1.36 1.36
CONTROLLED~STRAIN TEST INMAL HEIGHT, IN. 3.00 3.00 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY
LL 91 PL 26 l Pl 65 GS 2.70 (ESTIMATED) ]UNDISTURBED SPECIMEN Q TEST
REMARKS: PROJECT INTRACOASTAL. WATERWAY LOCKS, LA

BAYOU SORREL LOCK

BORING NO. 2 BYSU

SAMPLE NO. 58

DEPTH/ELEV  16.0/+0.7

TECH.

JH

LABORATORY USAE WES - STF/GL

DATE

15 JWL 94

TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 4.0 6.0 8.0 10.0 12.0
NORMAL STRESS, T/5Q FT
15 F=98
' SPECIMEN NO. ol a2 3 4
WATER CONTENT, % 722 | 742 | 710 |50.4%
2| DRY DENSHTY, PCF 572 | 562 | 578 |57.5%
=
= Z | SATURATION, % 100+ | 100+ | 100+ Py
g 10 VOID RATIO 1945 |2.002 |1.919
S
»_ WATER OONTENT, %
ﬁ s § DRY DENSITY, PCF
£ q ~ | SATURATION, %
H [t
x il S| VOID RATIO
= .5 Y]
é - ® | BACK PRESSURE, TSF
= r CHAMBER PRESSURE, TSF 50 150 | 3.00
8 MAX. DEV. STRESS, TSF 124 | .98 1.26 |/ iz
o TIME TO FAILURE, MIN. 4 5 13
Cr oty s braa e by L TRAIN RATE INCR., % 2
0 5 10 15 2013 3
AXIAL STRAIN, % INMAL DIAMETER, IN. 136 | 136 | 1.36
CONTROLLED—STRAIN TEST INITIAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY; ORGANIC MATERIAL
w 13 PL 32 PI 98 Lcs 2.70 (ESTIMATED) IUNDISTURBED SPECIMEN ] Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO. 2 BYSU SAMPLE NO. 17B
DEPTH/ELEV  64.0/-47.3 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 06 JUL 94
TRIAXIAL COMPRESSION TEST REPORT
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0 6.0 10.0
NORMAL STRESS, T/SQ FT
- =702
B SPECIMEN NO. o1 az2 o3
" WATER CONTENT, % 62.4 62.1 62.5
[ 2 | DRY DENSITY, PCF 63.0 62.8 62.7
- E
™ = Z | SATURATION, % 100+ | 99.6 99.9
g 10 [ VOID RATIO 1.677 |1.683 | 1.688
= - WATER CONTENT, %
a ; DRY DENSITY, PCF
& o | saTURATION, %
[0
x S| voib RATIO
= .5 ]
‘E‘ D | BACK PRESSURE, TSF
o i CHAMBER PRESSURE, TSF 50 1.50 3.00
R MAX. DEV. STRESS, TSF .91 1.00 105 |#.=
N TIME TO FARLURE, MIN. 5 15 13
011115L11L STRAIN RATE INCR., % 7 5
AXIAL STRAIN, % INMAL DIAMETER, IN. 1.36 1.36 1.36
CONTROLLED—STRAIN TEST INMAL HEIGHT, IN. 3.00 3.00 3.00

DESCRIPTION OF SPECIMENS:

CLAY (CH), GRAY

L 86 [P 23 [P 63 | 6s 270 (ESTMATED)

} UNDISTURBED

SPECMEN | Q TEST

REMARKS: PROJECT INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO. 2 Bysu SAMPLE NO. 18C
DEPTH/ELEV  69.5/-52.8 TECH.
LABORATORY USAE WES — STF/GL | DATE 07 JUL 84

TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 40 6.0 8.0 10.0 120
NORMAL STRESS, T/SQ FT
50 J’ = 7 S
‘ SPECIMEN NO. o1 22 | o3 4
- WATER CONTENT, % 782 | 817 [ 790 |79, 43
N < | DRY DENSITY, PCF 536 | 51.8 | 529 |7 22
n =
E - Z | SATURATION, % 084 | 979 | 975 [9,.93
g 20 F VOID RATIO 2.146 | 2254 |2.189
= - WATER CONTENT, %
a - § DRY DENSITY, PCF
g ¥ | saturarion, %
[o'
S - S| VoD RATIO
= 1.0 L
< { ARy @ | BACK PRESSURE, TSF
o ;
S { et 2ot CHAMBER PRESSURE, TSF 50 150 | 3.00
/
S = S| MAX. DEV. STRESS, TSF 140 [ 148 | 167 |/ <2
TIME TO FALURE, MIN. 3 9 15
1 i1t 111t | I O S TRAIN RA INCR., & 4
0 5 10 15 20|12 TE INCR 2
AXIAL STRAIN, % INTIAL DIAMETER, IN. 136 | 1.36 | 1.36
CONTROLLED—STRAN TEST INTIAL HEIGHT, IN. 300 | 300 | 300
DESCRIPTION OF SPECIMENS: CLAY (CH). GRAY; ORGANIC MATERIAL
w 132 PL 36 Pl 96 .GS 2.70 (ESTIMATED) UNDISTURBED  SPECIMEN j Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO. 2 BYSU SAMPLE NO.  22B
DEPTH/ELEV  84.0/-67.3 TECH. W
LABORATORY USAE WES — STF/GL | DATE 08 JUL 94
TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 4.0 6.0 10.0 12.0
NORMAL STRESS, T/SQ FT
30 {= 7%
[ SPECIMEN NO. o1 a2 | o3 4
- WATER CONTENT, % 869 | 684 | 758 |7, =~
< | DRY DENSITY, PCF 485 | 577 | 542 |<2 4=~
= o k
£ Z | SATURATION, % 948 | 961 | 96.7 |2¢ 37
g VOID RATIO 2.473 [1.921 |2.111
~ WATER CONTENT, %
a § DRY DENSITY, PCF
& 1y | SATURATION, %
a
5 | VoID RaTIO
é ® | BACK PRESSURE, TSF
[= CHAMBER PRESSURE, TSF 50 150 | 3.00
i MAX. DEV. STRESS, TSF 154 | 127 | 163 |/ o »
A TIME TO FALURE, MIN. 5 10 15
NEENI AN ERE! STRAIN RATE INCR., % 3 3
) 5 10 15 20 e INCR
AXIAL STRAN, 2 INMAL DIAMETER, IN. 1.36 | 1.36 | 1.36
CONTROLLED—STRAN TEST INMAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY; ORGANIC MATERIAL
LL 130 [P 37 [P 93 |GS 270 (ESTMATED) | UNDISTURBED  SPECIMEN | Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO. 2 BYSU SAMPLE NO.  23B
DEPTH/ELEV ~ 88.0/-71.3 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 08 JUL 94

TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 40 6.0 8.0 10.0 12.0
NORMAL STRESS, T/SQ FT b/ 13
30 —
N SPECIMEN NO. o1 22 | o3 + 4
- WATER CONTENT, % 402 | 397 | 380 | 395
- 2| DRY DENSITY, PCF 805 | 812 | 822 | 808
u =
E - Z | SATURATION, % 992 | 997 | 978 |81
g 20 [ VOID RATIO 1095 |1.076 |1.050 |1.087
P - WATER OONTENT, %
a - A\ § DRY DENSITY, PCF
£ n ™ t1| SATURATION, %
o
g F M S [ VoD RATIO
— . Ll
5 | ® [ BACK PRESSURE, TSF
o \g\& CHAMBER PRESSURE, TSF 50 150 | 3.00 | 50
\S\’”‘# MAX. DEV. STRESS, TSF 105 | 162 | 166 | 1.25
TIME TO FALURE, MIN. 6 18 15 18
| S 1 b1 §A B N TRAIN RA lNCR.,% 6
0 5 10 15 201> T 6 '
AXIAL STRAN, % INIAL DIAMETER, IN. 136 | 136 | 136 | 1.26
CONTROLLED—-STRAIN TEST INMAL HEIGHT, IN. 300 | 300 [ 300 | 300
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY
LL | P | P | 65 270 (ESTIMATED) | UNDISTURBED ~ SPECIMEN | Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO. 2 BYSU SAMPLE NO.  26B
DEPTH/ELEV  100.5/-83.8 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 12 JUL 94

TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 4.0 6.0 8.0 10.0 120
NORMAL STRESS, T/SQ FT
' y=//3
' - SPECIMEN NO. o1 a2 o3 + 4
- WATER CONTENT, % 330 | 365 | 389 | 380 |22/
- g DRY DENSMY, PCF 817 | 808 | 819 {816 |F/s¢
& - Z | SATURATION, % 99.1 98.3 | 993 | 988 |9F.90
g 10 u VOID RATIO - 1.062 {1086 |1.058 |1.065
-~ - WATER CONTENT, %
a " FR\" § DRY DENSHTY, PCF
& B o | saruraTON, %
[0
ot g S| VOID RATIO
iz =% oy
g BACK PRESSURE, TSF
o CHAMBER PRESSURE, TSF .50 150 | 300 | 50
8 ' MAX. DEV. STRESS, TSF .62 .86 92 82 72
i TIME TO FALURE, MIN. 2 5 16 13
SRS ENENENEEENNEEEEN o
o 5 o 5 20 | STRAIN RATE INCR., 5 5 3
AXIAL STRAIN, % INTTIAL DIAMETER, IN. 1.36 | 136 | 1.36 | 1.36
CONTROLLED—-STRAN TEST INMMAL HEIGHT, IN. 300 | 300 | 3.00 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY: 1/8" ROOT
w7 |pe2t |pos4 GS 270 (ESTMATED) | UNDISTURBED  SPECIMEN Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO. 3 BYSU SAMPLE NO.  4C
DEPTH/ELEV  13.1/+11.0 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 12 JUL 94
TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 4.0 6.0 8.0 10.0 12.0
NORMAL STRESS, T/SQ FT ‘
1.5 &= /¥
= SPECIMEN NO. ol A2 o3 + 4
- WATER CONTENT, % 387 | 344 | 414 | 362 |37%
_ 2| DRY DENSITY, PCF 815 | 860 | 790 | 843 2>
" N, 98.0 ] . 7. %
e _f’”“ | Z | SATURATION, % 96.7 | 985 | 97.7
g 10 VOID RATIO 1.067 [.959 |1.134 {1.000
=~ - WATER CONTENT, %
a . ; DRY DENSITY, PCF
E ~3 1 SATURATION, %
o
g R S | < | VoI RATIO
£ ® | BACK PRESSURE, TSF
= CHAMBER PRESSURE, TSF 50 150 | 300 | 50
MAX. DEV. STRESS, TSF 73 115 | .95 92 |s5.9
i TIME TO FALURE, MIN. 3 16 15 12
-llllll[l | I |
. | -
o : T 1o | STRAN RATE INCR., % 5 9
AXIAL STRAIN, % INIAL DIAMETER, IN. 136 | 136 | 136 | 1.36
CONTROLLED—STRAIN TEST INTIAL HEIGHT, IN. 300 | 300 | 300 | 300
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY
w 72 [P 20 Pl 52 | GS 270 (ESTIMATED) | unDisTuRBED  sPEciMEN | Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO. 3 BYSU SAMPLE NO. 5D
DEPTH/ELEV  17.7/+6.4 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 13 JUL 94

TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 4.0 6.0 100 12.0
NORMAL STRESS, T/SQ FT
e f= /7
~ L SPECIMEN NO. o1 A2 3 4
- WATER CONTENT, % 313 | 306 | 312 |2/0%
- A —4—8——— | [ DRy DENSITY, PCF 908 | 913 | 907 [95.23
=
- Z | SATURATION, 6 | 976 | 981 .
L - /i;/eeo_‘keﬂ, Z|SA \TION, % 98 8 27./0
g 1.0 VOID RATIO 856 |.B47 |.858
~ { WATER CONTENT, %
L% § DRY DENSITY, PCF
g 2| saTuraTION, %
@
x ¢ S| VoID RATIO
— 5 1 LaJ
g : ® | BACK PRESSURE, TSF
a r CHAMBER PRESSURE, TSF 50 150 | 3.00
N MAX. DEV. STRESS, TSF 1.10 1.27 126 | /..2/
| TIME TO FALURE, MIN. 18 15 16
EEENEEEENE NSNS ENE! TRAIN RATE INCR., %
) 5 10 15 20>
AXIAL STRAN, % INMAL DIAMETER, IN. 1.36 | 1.36 | 1.36
CONTROLLED—STRAIN TEST INMTIAL HEIGHT, IN. 300 | 3.00 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY
w 68 [P 22 [P 46 _|GS 270 (ESTMATED) | UNDISTURBED  SPECIMEN Q TEST

REMARKS: PROJECT  INTRACCASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO. 3 BYSU SAMPLE NO. 6C
DEPTH/ELEV  21.1/+3.0 TECH. WH
LABORATORY USAE WES — STF/GL | DATE 13 JUL 94

TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 4.0 6.0 8.0 10.0 12.0
NORMAL STRESS, T/SQ FT
15 = /0
R = SPECIMEN NO. o1 a2 o3 4
- WATER CONTENT, % 450 | 440 | 453 | o
- 2| DRY DENSITY, PCF 762 | 767 | 755 |74./2
= =
E N Z | sATURATION, % 100+ | 991 | 993 | /p o
g 1.0 u VOID RATIO 1211 | 1.198 | 1232
~ - WATER CONTENT, %
a N /}%m ; ORY DENSITY, PCF
& - i S| sATURATION, %
o
o 5 S| VoD RATIO
= .5 (1Y)
é ! @ | BACK PRESSURE, TSF
= it CHAMBER PRESSURE, TSF 50 | 150 | 3.00
[ MAX. DEV. STRESS, TSF 80 B84 81 15.92
i TIME TO FALURE, MIN. 19 8 33
SRR ENESI NN RN SN STRAIN RATE INCR., %
0 5 10 15 20
AXIAL STRAIN, % INTAL DIAMETER, IN. 136 | 1.36 | 1.37
CONTROLLED—STRAIN TEST INMAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY
W 93 [P 23 Pl 70 | GS 2.70 (ESTIMATED) |unDisTuRBED  sPEciMEN | Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO. 3 BYSU SAMPLE NO. 108
DEPTH/ELEV  36.1/-12.0 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 14 JUL 94

TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 4.0 6.0 8.0 100 120
NORMAL STRESS, T/SQ T
. Y=/¢5
~F SPECIMEN NO. o1 a2 °3 4
- WATER CONTENT, % 543 | 545 [ 548 {563
[ \ g DRY DENSITY, PCF 679 | 679 | 676 |;7 g0
N Z R ) . . 5
- - \ Z | SATURATION, % 990 | 991 | 992 [99,50
g 1.0 ~ VOID RATIO 1.481 |1.484 | 1.493
= :{/ ﬁ% WATER CONTENT, %
a y . § DRY DENSITY, PCF
£ | saturaTON, %
[s el
x S| VOID RATIO
= .5 Ly
é @ | BACK PRESSURE, TSF
=t CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF 118 | 128 | 123 | /23
TIME TO FALURE, MIN. 9 22 16
LLii 1t L1 | N STRNNRA.IENO?.,% 5
o) 5 10 15 20
AXIAL STRAIN, % INMAL DIAMETER, IN. 1.36 1.36 1.36
CONTROLLED—STRAIN TEST INMAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY; FRACTURED
U 88 PL 25 [ Pl 63 ] GS 2.70 (ESTIMATED) lUNDlSTURBED SPECIMEN [ Q TEST

REMARKS:

PROJECT  INTRACOASTAL WATERWAY LOCKS, LA

BAYOU SORREL LOCK

BORING NO. 3 BYSuU

SAMPLE NO.

198

DEPTH/ELEV  71.5/-47.4

TECH. JH

LABORATORY USAE WES - STF/GL

DATE 15 JUL 94

TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 4.0 6.0 8.0 10.0 12.0
NORMAL STRESS, T/SQ FT
. = /0%
B SPECIMEN NO. o1 a2 03 4
- WATER CONTENT, % 552 | 553 | 547 |55.57
g DRY DENSITY, PCF 669 | 668 | 670 44.94
£ Z | SATURATION, % 98.0 | 979 | 974 |97 77
g BNA VOID RATIO 1521 | 1.524 |1.515
~ \1\\ WATER CONTENT, %
a k ; DRY DENSITY, PCF
g \\ ~ O [ saturaTiON, %
[
5 oo g VOID RATIO
é ® | BACK PRESSURE, TSF
[ CHAMBER PRESSURE, TSF 50 1.50 | 3.00
A MAX. DEV. STRESS, TSF 105 | 104 | 106 | /055
i TIME TO FALURE, MIN. 8 23 23
IR SEENENEENE NN NN STRAIN RATE INCR., % 7 7
0 5 10 15 20
AXIAL STRAN, % INITIAL DIAMETER, IN. 1.37 1.37 1.37
CONTROLLED-STRAIN TEST INIMAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY

W 93 [P 24 [P 69 [GS 270 (ESTIMATED) | unDISTURBED ~ SPECIMEN | Q TEST
REMARKS: PROVECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO. 3 BYSU SAMPLE NO.  21B
DEPTH/ELEV  80.1/-56.0 TECH. W
LABORATORY USAE WES — STF/GL | DATE 18 JUL 94

TRIAXIAL COMPRESSION TEST REPORT




C= /s l | |
o J j 5? 1 2 3 4
= DEG
TAN & =
40
& N
O -
w
S r
ugli =
£ 20 |
[74] [ -
§ N
(%] -
- TN
—IIKM‘III /llell Pt 11 1111 1 111 1 ¢ 511 11t11 ] 1 b1 1111
0 2.0 4.0 6.0 8.0 10.0 12.0
NORMAL STRESS, T/SQ FT
15 =707
: SPECIMEN NO. o1 A2 o3 + 4
WATER CONTENT, % 486 | 478 | 540 | 489
< | DRY DENSITY, PCF 716 | 727 | 676 | 729
=
& Z | SATURATION, % 97.0 97.9 97.4 100+
g 1.0 VOID RATIO 1.353 |1.320 |1.495 |1.313
S WATER CONTENT, %
A § DRY DENSITY, PCF
E 2| saturaTION, %
[o'd
o S| voib RATIO
= .5 L
é ® | BACK PRESSURE, TSF
o CHAMBER PRESSURE, TSF 50 150 | 300 | 3.00
MAX. DEV. STRESS, TSF 103 | 128 | .89 1.26
TIME TO FALURE, MIN. g 9 17 11
Lt 1114 11} 111 t 11111 STRAINRATE'NCR.,Z 7 4
) 5 10 15 20
AXIAL STRAN, % INTIAL DIAMETER, IN. 137 | 137 | 137 | 1.36
CONTROLLED—STRAN TEST INAL HEIGHT, IN. 300 | 300 | 300 | 300
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY
L 88 PL 26 ] Pl 62 ] GS 270 (ESTIMATED) lUNDtSTURBED SPECIMEN T Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO. 3 BYSU SAMPLE NO. 298
DEPTH/ELEV  112.1/-88.0 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 18 JUL 94

TRIAXIAL COMPRESSION TEST REPORT
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